
SHAW AIR FORCE BASE OUTPATIENT DRUG FORMULARY (Nov 2012) 
   For more information please call: (803) 895-6466.   

   PRESCRIPTIONS MUST BE SIGNED BY THE  

PRESCRIBER (NO STAMPED OR ELECTRONIC 

SIGNATURES) AND DATED.  PLEASE AVOID 

“USE AS DIRECTED” SIGNAS. 

NOTE: 

   ** MAX 30-DAY SUPPLY WITH NO REFILLS 

   ***High Dollar Item – Allow 3 Duty Days Fill Time 

Drugs Recently  Added to Formulary    

ACNE PRODUCTS 
Adapalene (Differin) 0.1% gel & cream 

Benzoyl Peroxide 5 & 10% gel 

Clindamycin (Cleocin T) 1% solution 

Erythromycin 2% solution  

ADRENALS 
Dexamethasone 0.5 & 4mg tablet 

Fludrocortisone (Florinef) 0.1mg tablet 

Hydrocortisone 5 & 20mg tablet 

Methylprednisolone (Medrol) 4mg tab & Dosepak 

Prednisone 1, 5, 10, 20 & 50mg tablet 

Prednisone (Sterapred) 5 & 10mg (6 & 12 day dosepak) 

Prednisolone (Pediapred) 5mg/5ml solution 

Prednisolone (Orapred) 15mg/5ml solution 

ANALGESICS/PAIN/NSAIDS/ARTHRITIS 
Controlled Substances 

**Fentanyl (Duragesic) 25, 50, 75, & 100 mcg patch  

**Meperidine (Demerol ) 50mg tablet  

**Morphine (MS Contin) 15, 30, 60 & 100mg SR tablet 

**Morphine Sulfate IR 15 & 30mg tablet 

**Percocet-5/325mg tablet; 5/325mg/5ml soln 

Hydrocodone bit/apap (Norco) 5/325mg tablet 

Tylenol w/ codeine elixir  

Tylenol #3 tablet 

**Tylox capsule 

Vicodin 5/500 & ES 7.5/750 tablet 

Non-Controlled Substances 

Acetaminophen 80mg/.8ml drops & 160mg/5ml elixir; 

    325mg tab; 120 & 650 mg supp 

Celecoxib (Celebrex) 100mg & 200mg capsule 

Diclofenac (Voltaren) 50 & 75mg tablet 

Ibuprofen (Motrin) 400, 600, 800mg tab &100/5 susp  

Indomethacin (Indocin) 25mg cap; 75mg SR capsule 

Meloxicam (Mobic) 7.5mg & 15mg tablet 

Naproxen (Naprosyn) 375 & 500mg tablet 

Naproxen Sodium (Anaprox) 550mg tablet 

Piroxicam (Feldene) 20mg capsule 

Salsalate (Disalcid) 500mg tablet 

Sulindac (Clinoril) 150 & 200 mg tablet 

Tramadol (Ultram) 50mg tablet 

Tramadol/Acetaminophen (Ultracet) 37.5/325mg 

ANDROGENS 
Danazol (Danocrine) 100mg capsule 

Testosterone Cypionate 100 & 200mg/ml injection 

Testosterone Enanthate 200mg/ml injection 

ANTIANGINALS 
Isosorbide Dinitrate (Isordil)10mg tablet 

Isosorbide Dinitrate SR (Dilatrate) 40mg capsule 

Isosorbide Mononitrate (Imdur) 30 & 60 mg SA tab 

Nitroglycerin (NitroDur) 0.1, 0.2, 0.3, 0.4, & 0.6 mg/hr patch 

Nitroglycerin (Nitrostat) 0.3, 0.4 & 0.6mg SL tab 

Nitroglycerin (Nitrobid) 2.5 & 6.5mg SR capsule 

Nitroglycerin (Nitrolingual) 0.4mg/spray SL spray 

Ranolazine (Ranexa) 500 & 1000 mg ER tablet 

ANTICHOLINERGICS/ANTISPASMODICS 
Dicyclomine (Bentyl) 10 & 20 mg capsule 

Donnatal tablet & elixir 

Librax capsule 

Propantheline (Pro-Banthine) 15mg tablet 

ANTICOAGULANTS/ANTIPLATELETS 
Aspirin 81 & 325 mg EC tab 

Clopidogrel (Plavix) 75mg tablet  

Dipyridamole (Persantine) 25 & 75mg tablet 

Enoxaparin (Lovenox) 30, 40, 60, 80, 100, 120, & 

    150mg syringe 

Warfarin (Coumadin) 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10 mg tab 

ANTICONVULSANTS 
Carbamazepine (Tegretol) 100 mg chew tab; 200 mg tab;  

    100mg/5ml susp    

Carbamazepine (Tegretol XR) 200 & 400 mg tablet 

Clonazepam (Klonopin) 0.5, 1 & 2 mg tablet 

Divalproex (Depakote) 125mg sprinkle; 250mg EC tablet 

Divalproex (Depakote ER) 125, 250 & 500 mg tablet 

Gabapentin 100, 300, & 400 mg caps; 600 & 800mg tab  

Phenobarbital 15, 30 & 100 mg tab; 20 mg/5 ml elixir 

Phenytoin (Dilantin) 50mg chew tab; 100mg cap;  

    125mg/5ml susp 

Primidone (Mysoline) 50 & 250 mg tab 

Topiramate (Topamax) 25, 50, 100 & 200 mg tablet 

Valproic acid (Depakene) 250mg cap & 250mg/5ml 

ANTIDEPRESSANTS/ANTIMANIC 
Amitriptyline (Elavil) 10, 25, & 50mg 

Bupropion (Wellbutrin) 75 & 100 mg tablet 

Bupropion SR (Wellbutrin SR) 100 & 150 mg tablet 

Bupropion ER 12hrs (Wellbutrin SR) 100mg tablet 

Citalopram (Celexa) 10, 20 & 40mg tablet 

Clomipramine (Anafranil) 25 & 50 mg capsule 

Desipramine (Norpramin) 25 & 50 mg tablet 

Doxepin (Sinequan) 25, 75 & 100 mg capsule  

Fluoxetine (Prozac) 10 & 20mg capsule 

Imipramine (Tofranil) 10 & 25 mg tablet 

Lithium Carbonate 300mg capsule 

Mirtazapine (Remeron) 15, 30, 45 mg tablet 

Nortriptyline (Pamelor) 10, 25 & 50 mg capsule 

Paroxetine (Paxil) 10, 20 & 40 mg tablet 

Sertraline (Zoloft) 25, 50 &100 mg tab 

Trazadone (Desyrel) 50 & 100 mg tablet 

Venlafaxine (Effexor) 25, 37.5, 50, 75  & 100mg 

Venlafaxine XR (Effexor XR) 37.5, 75, 150 mg cap 

ANTI-DIABETIC AGENTS/DEVICES 
Exenatide (Byetta) 5 & 10 mcg pen 

Glipizide (Glucotrol) 5 & 10 mg tablet  

Glipizide ER (Glucotrol XL) 2.5, 5 & 10 mg tablet 

Glucagon Emergency Kit 

Glucovance 1.25/250, 2.5/500, 5/500 tablet 

Glyburide (Micronase) 2.5 & 5mg tablet 

Glyburide, micronized (Glynase) 1.5, 3 & 6 mg tablet 

Insulin Aspart (Novolog) 100Units/ml 10ml vial,  

    Flex Pens 5 pens/box 

Insulin Aspart Mix (Novolog) 70/30, Flex Pens 5/box 

Insulin Glargine (Lantus) 100Units/ml  10ml vial, 

    Flex Pens 5 pens/box 

Insulin, Human (Novolin Brand only) N, R & 70/30 

Insulin Syringes 1/3, 1/2 & 1ml (5/16in & 1/2in all sizes) 

Janumet® (Sitagliptan/Metformin) 50mg/1000mg tab & 

    50mg/500mg 

Lancets, 100/box 

Metformin (Glucophage) 500, 850 & 1000 mg tablet 

Metformin XR (Glucophage XR) 500 & 750 mg tablet 

Pioglitazone (Actos) 15, 30 & 45 mg tablet 

Precision Xtra Glucose Monitor 

Precision Xtra Test Strips, 100/box 

Sitagliptin (Januvia) 25, 50 & 100 mg tablet 

ANTIGOUT 
Allopurinol (Zyloprim) 100 & 300 mg tablet 

Colchicine 0.6mg tablet 

Probenecid (Benemid) 500 mg tablet 

ANTI-INFECTIVES 
Antibacterials 

Amoxicillin 250 & 500mg capsule, 875mg tablet; 

    250mg/5ml, & 400mg/ml susp 

Augmentin 500 & 875 mg tab; XR 1000mg tab 

    250mg/5ml, 400mg/5ml & 600/5ml 

 

Azithromycin (Zithromax) 250 mg tab; Z-Pak; 

    100/5 & 200mg/5ml susp; 1gm packs 

Bactrim/Septra SS & DS tablet; 200/40/5ml susp 

Cefdinir (Omnicef) 300mg cap; 125 & 250 mg/5ml 

Cefixime (Suprax) 100mg/5ml susp 

Cefprozil (Cefzil) 250mg tab; 250mg/5ml susp 

Cephalexin (Keflex) 250 & 500 mg cap; 250/5ml susp 

Ciprofloxacin (Cipro) 250, 500 & 750 mg tablet 

Clarithromycin (Biaxin) 250 & 500 mg tab; XL 500 mg 

Clindamycin 150 & 300 mg capsule 

Dicloxacillin (Dynapen) 250mg capsule 

Doxycycline 100mg tablet 

Erythromycin (E.E.S.) 400mg tablet; 200mg/5ml susp 

Erythromycin EC (Ery-tab) 250mg tablet 

Levofloxacin (Levaquin) 250, 500 & 750 mg tablet 

Minocycline (Minocin) 50 & 100 mg capsule 

Moxifloxacin (Avelox) 400mg tablet 

Neomycin 500mg tablet 

Nitrofurantoin 50mg capsule; 25mg/5ml susp 

Nitrofurantoin (Macrobid) 100mg capsule 

Pediazole 200/600 susp 

Penicillin VK 250 & 500 mg tablet; 250mg/5ml susp 

Tetracycline 250mg capsule 

Antifungals 

Clotrimazole (Mycelex) 10mg Troche 

Fluconazole (Diflucan) 100, 150 & 200 mg tab; 10mg/ml 

Griseofulvin 125mg ultramicron tab; 125mg/5mg susp 

Ketoconazole (Nizoral) 200mg tablet 

Nystatin 500,000unit tab; 100,000unit/ml susp 

Terbinafine (Lamisil) 250mg tablet 

Antimycobacterials 

Dapsone 25 & 100 mg tablet 

Ethambutol (Myambutol) 400mg tablet 

Hydroxychloroquine (Plaquenil) 200mg tablet 

Isoniazid 300mg tablet 

Pyrazinamide 500mg tablet 

Rifampin (Rifadin) 300mg capsule 

Antivirals 

Acyclovir (Zovirax) 200mg capsule; 800mg tablet 

Acyclovir (Zovirax) 200mg/5ml susp 

Amantadine (Symmetrel) 100mg capsule 

Valacyclovir (Valtrex) 500 & 1000 mg tablet 

Antiprotozoals 

Metronidazole 250, 500mg tablet 

Chloroquine (Aralen) 500mg tablet 

Mefloquine (Lariam) 250mg tablet 

Primaquine 26.3mg tablet 

Miscellaneous Anti-Infectives 

Albendazole (Albenza) 200mg tablet 

ANTILIPIDEMIC AGENTS 
Atorvastatin (Lipitor) 10, 20, 40, 80 mg tablet 

Ezetemibe (Zetia) 10mg tablet 

Fenofibrate 54 & 160 mg tablet 

Fenofibrate (micronized) 67, 134, 200 mg capsule 

Gemfibrozil (Lopid) 600mg tablet 

Nicotinic Acid (Niacin) 50 & 500 mg tablet 

Nicotinic Acid SR (Niaspan), 500, 750 & 1000 mg tab 

Pravastatin (Pravachol) 10, 20, 40 & 80 mg tablet 

Simvastatin (Zocor) 5, 10, 20, 40 & 80 mg tablet 

Vytorin 10/10, 10/20, 10/40, 10/80 tablet 

ANTINEOPLASTIC AGENTS 
Anastrozole (Arimidex) 1mg tablet 

Hydroxyurea (Hydrea) 500mg capsule 

Methotrexate 2.5mg tablet; 25mg/ml inj 4ml vial 

Raloxifene (Evista) 60mg tablet 

Tamoxifen (Nolvadex) 10mg tablet 

ANTIPARKINSON AGENTS 
Benztropine (Cogentin) 2mg tablet 

Bromocriptine (Parlodel) 2.5mg tablet 

pramipexole (Mirapex) 0.125, 0.25, 0.5, 0.75, 1mg  tablet 

ropinirole (Requip) 0.25, 0.5, 1, 2, 3, 4, 5mg  tablet 

Sinemet 10/100, 25/100, 25/250 & CR 25/100 

Trihexyphenidyl (Artane) 2mg tablet 

ANTIPSYCHOTIC AGENTS 
Aripiprazole (Abilify) 2, 5, 10, 15, 20 & 30mg tablet 

Chlorpromazine (Thorazine) 25mg tablet 

Haloperidol (Haldol) 1, 2 & 5 mg tablet 

Perphenazine (Trilafon) 2 & 4 mg tablet 

Quetiapine (Seroquel) 25, 100, 200 & 300mg tablet 

Quetiapine XR (Seroquel XR) 150, 200, 300, & 400 mg tab 

Risperidone (Risperdal) 0.25, 0.5, 1, 2, 3 & 4 mg tablet 

Thiothixene (Navane) 5 & 10 mg capsule 

ANXIOLYTICS/SEDATIVES/HYPNOTICS 
Alprazolam (Xanax) 0.25, 0.5 & 1 mg tablet 

Buspirone (Buspar) 10 & 15 mg tablet 

Chlordiazepoxide (Librium) 10 & 25 mg capsule 

Clonazepam (Klonopin) 0.5, 1 & 2 mg tablet 

Diazepam (Valium) 2 & 5mg tablet 

Lorazepam (Ativan) 0.5 & 1 mg tablet 

Temazepam (Restoril) 15 & 30 mg capsule 

Zolpidem (Ambien) 5 & 10 mg tablet 

BIRTH CONTROL 
Alesse/Levlite/Aviane 

Apri/Desogen/Ortho-Cept 

Demulen/Zovia 1/35 

Etonogestrel (Nexplanon/Implanon) 68mg implant 

Jolessa only 

Levlen/Nordette/Levora 

Levonorgestrel (Plan B) 0.75mg  

LoEstrin FE 1/20, 1.5/30 

Lo-Ovral 

Medroxyprogesterone (Depo-Provera) 150mg/ml syr 

Mircette 

NuvaRing 

Ortho Evra 

Ovral 

Norethindrone (Micronor/Nor QD) 0.35mg  

Norinyl/Ortho-Novum 1/35 

Ortho-Novum 7/7/7 

Ortho-Cyclen 

Ortho-Tri-Cyclen 

Ortho-Tri-Cyclen Lo 

ParaGard 

Tri-Levelin/Triphasil/Trivora 

Yasmin 

Yaz 

ANTIHYPERTENSIVE AGENTS –By Class 
ACE Inhibitors 

Benazepril (Lotensin) 5, 10, 20 & 40 mg tablet 

Captopril (Capoten) 25mg tablet 

Enalapril (generic) 2.5, 5, 10 & 20 mg tablet 

Lisinopril (Zestril) 5, 10, 20, 30 & 40 mg tablet 

Lisinopril/HCTZ 10/12.5, 20/12.5, 20/25 mg tablet 

Lotrel 2.5/10, 5/10, 5/20, 10/20, 5/40 & 10/40 mg cap 

Ramipril (Altace) 2.5, 5 & 10 mg capsules 

Angiotensin Receptor Blockers (ARB) 

Losartan (Cozaar) 25, 50 & 100mg tablet 

Losartan/HCTZ (Hyzaar) 50/12.5, 100/12.5 & 

    100/25mg tab 

Telmisartan (Micardis) 20, 40 & 80mg tablet 

Telmisartan/HCTZ (Micardis HCT) 40/12.5, 80/12.5 

    & 80/25mg tablet 

Valsartan (Diovan) 40, 80, 160, & 320 mg tablet 

Valsartan/HCTZ (Diovan HCT) 80/12.5, 160/12.5,  

    160/25, 320/12.5, & 320/25 mg tablet 

Alpha-adrenergic Blockers 

Doxazosin (Cardura) 1, 2, 4 & 8 mg tablet 

Prazosin (Minipress) 1, 2 & 5 mg capsule 

Terazosin (Hytrin) 1, 2, 5 & 10 mg capsule 

Beta-Blockers: 

Atenolol (Tenormin) 25 & 50 mg tablet 

Atenolol/Chlorthalidone (Tenoretic) 50/25 mg tab 

Carvedilol (Coreg) 3.125, 6.25, 12.5 & 25 mg tablet 

Metoprolol Tartrate (Lopressor) 25, 50 & 100 mg tab 

Metoprolol Succinate (Toprol XL) 25, 50, 100 & 200 mg tab 

Propranolol (Inderal) 10 & 40 mg tablet;  

    60, 80 & 120 mg LA capsule 

Sotalol 80mg tablet 

Calcium Channel Blockers: 

 Dihydropyridine 
Amlodipine (Norvasc) 2.5, 5, 10 mg tablets 

Felodipine (Plendil) 2.5, 5 & 10 mg SR tablet  

Lotrel 2.5/10, 5/10, 5/20, 10/20, 5/40 & 10/40 mg cap 

Nifedipine (Adalat CC) 30, 60 & 90mg SR tablet 

Nifedipine (Procardia) 10mg cap 

 NON-Dihydropyridine 
Diltiazem (Cardizem) 60mg tablet 

Diltazem (Tiazac) 120, 180, 240, 300, 360,420 mg cap 

Verapamil (Calan) 80, 120 mg IR tablet;  

    120, 180 & 240 mg SR tablet 

Diuretics: 

Furosemide (Lasix) 20, 40 & 80 mg tab; 10mg/ml soln 

Hydrochlorothiazide 12.5mg cap; 25 & 50 mg tab 

Metolazone (Zaroxolyn) 2.5 & 5 mg tablet 

Spironolactone (Aldactone) 25mg tablet 

Triamterene/Hydrochlorothiazide (Maxzide)  

    37.5/25 & 75/50 mg tablet 

Various Anti-Hypertensives: 
Clonidine (Catapres) 0.1, 0.2 & 0.3 mg tablet 

Clonidine (Catapres TTS) 0.1, 0.2, 0.3 mg patch 

Hydralazine (Apresoline) 10, 25, 50 & 100 mg tab 

Methyldopa (Aldomet) 250 & 500 mg tablet 

CARDIAC MEDICATIONS 
Cardiac Glycosides: 

Digoxin (Lanoxin) 0.125 & 0.25 mg tab;   

    0.05mg/ml elix 

Antiarrhythmics 

Amiodarone (Cordarone) 200mg tablet 

Disopyramide (Norpace) 100 & 150 mg capsule 

Sotalol (Betapace) 80mg tablet 

CHOLINESTERASE INHIBITORS 
Donepezil (Aricept) 5, 10, & 23 mg tablet 

Memantine (Namenda) 5 & 10 mg tablet 

COUGH, COLD, & ALLERGY DRUGS 
Decongestants 

Guaifenesin (Mucinex) 600mg  

Oxymetazoline (Afrin) 0.05% nasal spray 15ml 

Pseudoephedrine (Sudafed) 30mg tab; 30mg/5ml soln 

Antihistamines 

Cetirizine (Zyrtec) 5 & 10 mg tablet; 1mg/ml syrup 

Chlorpheniramine (CTM) 4mg tab; 2mg/5ml soln 

Cyproheptadine (Periactin) 4mg tablet; 2mg/5ml soln 

Diphenhydramine (Benadryl) 25 & 50 mg cap;  

    12.5mg/5ml soln 

Fexofenadine (Allegra) 30, 60, & 180 mg tablet 

Hydroxyzine (Atarax) 10 & 25 mg tab; 10mg/5ml syr 

Hydroxyzine Pamoate (Vistaril) 25 & 50 mg capsule 

Loratadine (Claritin) 10mg tablet 

Antihistamine/Decongestant combos 

Allegra-D 12 hrs & 24 hrs tablet 

Dimetapp syrup 

Zyrtec-D tablet 

Antitussives/Expectorants 

Benzonatate (Tessalon) 100 & 200 mg perle 

Hycodan syrup 

Robitussin AC (gen eq) 

Robitussin DM (gen eq) syrup 

DENTAL & ORAL RINSE AGENTS 
Chlorhexidine (Peridex/Periogard) 0.12% soln 

Clinpro 5000 toothpaste 

Fluoride Drops 0.5mg/ml soln 

Lidocaine Viscous 2% 

Prevident 5000 Plus 

Prevident 5000 Sensitive 

Triamcinolone in Orabase 0.1% paste 

ELECTROLYTIC & MINERAL BALANCE 
Bicitra soln 

Calcium Carbonate (Oscal) 500mg tablet 

Calcium Carb w/ Vit D (Oscal D) 500mg/200I.U. 

Ferrous Sulfate 325mg tablet; 75mg/0.6ml soln 

Magnesium Gluconate 500mg tablet 

Magnesium Oxide (MagOx) 400mg tablet 

Potassium Chloride SR (Klor-Con) 8 & 10mEq tablet 

Potassium Chloride SR (K-Dur) 20mEq tablet 

Potassium Chloride 10% (20meq/15ml) liquid 

Polycitra soln 

ERECTILE DYSFUNCTION 
Sildenafil (Viagra) 25, 50 & 100 mg tablet 

ESTROGENS & PROGESTINS 
Estrogens (Premarin) 0.3, 0.45, 0.625, 0.9 & 1.25mg tab 

Estrogen, Conjugated (Premarin) vaginal cream  

Estradiol (Climara) Patch 0.0375, 0.05, 0.075 & 0.1 mg 

Estradiol (Estrace) 1 & 2 mg tablet 

Estratest & Estrates HS  

Medroxyprogesterone (Provera) 2.5 & 10 mg tablet 

Prem-Pro 0.3/1.5, 0.45/1.5, 0.625/2.5 & 0.625/5mg tablet 

FERTILITY AGENTS 
Clomiphene (Clomid) 50mg tablet 

GASTROINTESTINAL AGENTS 
Antidiarrheals 

Bismuth Subsalicylate (Pepto-Bismol) 262mg tablet 

Lomotil (or gen) tablet 

Loperamide (Imodium) 2mg capsule 

Antiemetics/Antivertigo 

Meclizine (Antivert) 25mg tablet 

Ondansetron (Zofran) 4 & 8 mg tab; 4 & 8 mg ODT tab 

Promethazine (Phenergan) 25mg tab; 6.25mg/5ml syr; 

    12.5 & 25 mg suppository 

Prochlorperazine (Compazine) 5mg tab; 25mg supp 

Antiulcer & Acid Suppressants 

Cimetidine (Tagamet) 300 & 400 mg tab; 300mg/5ml syr 

Esomeprazole (Nexium) 20 & 40 mg capsule 

Famotadine (Pepcid) 20 & 40 mg tablet 

Maalox Advanced Regular Strength susp 

Maalox Advanced Extra Strength susp 

Omeprazole (Prilosec) 20mg capsule 

Ranitidine (Zantac) 150 & 300 mg tablet; 15mg/ml syrup  

Sucralfate (Carafate) 1 gram tablet & 1Gm/10ml susp 

Laxatives 

Bisacodyl (Dulcolax) 5mg tablet & 10mg supp 

Docusate Sod. (Colace) 100mg capsule 

Fleets enema – adult 

Fleets Phospho-Soda oral soln 

Go-Lytely 

Lactulose 10Gm/15ml Syrup 

Mineral Oil 

Polyethene Glycol (Miralax) 255 & 527gm 

TriLyte 

Miscellaneous GI Agents 

Lubiprostone (Amitiza) 8 & 24 mcg capsule 

Mesalamine (Asacol) 400mg tablet 

Metoclopramide (Reglan) 10mg tab & 5mg/5ml syrup 

Pancrelipase MT4, MT10 & MT16 capsule 

Sulfasalazine 500mg tablet 

IMMUNE MODIFYING AGENTS 
Azathioprine (Imuran) 50mg tablet 

Hydroxychloroquine (Plaquenil) 200mg tablet 

Mercaptopurine 50mg tablet 

Methotrexate 2.5mg tablet; 25mg/ml inj 4ml vial 

MIGRAINE AGENTS 
Cafergot tablet 

Fioricet tablet 

Per DoD Policy – Prescriptions for Retin A products may  

not be filled for patients over the age of 35 if being 

prescribed for age spots, wrinkles, or cosmetic conditions 

related to normal aging. 

Tretinoin (Retin A) 0.025, 0.05, 0.1% cr & 0.025%, 0.01% gel 

Rosuvastatin (Crestor) 5, 10, 20, & 40mg tablet 

   Simvastatin, Atorvastatin, & Pravastatin are  

   Preferred agents.  In order to prescribe 5, 10,  

   or 20 mg doses, patient should have tried and 

   failed preferred agents OR there are clinical  

   reasons they can’t be used. 

Triazolam (Halcion) 0.125mg & 0.25 mg tablet 

  Limited to pre-procedure use with a quantity limit 

   of  2 tablets and a maximum of 1 refill 
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Fiorinal tablet 

Midrin (or gen eq) capsule 

Rizatriptan (Maxalt) 5 & 10mg tab; 5 & 10mg MLT tab 

Sumatriptan (Imitrex) 25, 50 & 100 mg tab; 20mg nasal 

    spray; 6mg/0.5ml injection 

Zolmitriptan (Zomig) 2.5 & 5mg tab; 2.5 & 5mg ZMT  

 

MISCELLANEOUS AGENTS 
Acetazolamide (Diamox) 250mg tab; 500mg SR cap 

Disulfiram (Antabuse) 250mg tablet 

Epinephrine (Epipen/-Jr) 0.15 & 0.3mg syringe 

Methazolamide (Neptazane) 50mg tablet 

Methylergonovine (Methergine) 0.2mg tablet 

Pill Cutter 

MUSCLE RELAXANTS 
Baclofen (Lioresal) 10 & 20 mg tablet 

Chlorzoxazone (Parafon Forte) 500 mg tablet 

Cyclobenzaprine (Flexeril) 5 & 10 mg tablet 

Diazepam (Valium) 2 & 5 mg tab 

Methocarbamol (Robaxin) 500 & 750 mg tablet 

NARCOLEPSY/ADHD AGENTS 
Amphetamines, Mixed Salt (Adderall) 5 & 10 mg tablet 

Amphetamines, Mixed Salt (Adderall XR) 5, 10, 15, 

    20, 25 & 30 mg SR capsule 

Detroamphetamine (Dexedrine) 5mg tablet 

Detroamphetamine (Dexedrine) 10 & 15 mg SR cap 

Methylphenidate ER (Ritalin LA) 20,30mg cap  

Methylphenidate (Ritalin) 5, 10 & 20 mg tablet 

Methylphenidate SR (Ritalin SR) 20 mg tablet  

Methylphenidate ER (Concerta) 18, 27, 36 & 54 mg SR tab  

OPHTHALMIC AGENTS 
Antiglaucoma 

Apraclonidine (Iopidine) 0.5% soln 

Betaxolol (Betoptic S) 0.25% drops 

Brimonidine (Alphagan/Alphagan P) 0.1% & 0.15% drops 

Dorzolamide (Trusopt) 2% drops 

Dorzolamide/Timolol (Cosopt) soln 

Latanoprost (Xalatan) 0.005% drops 

Pilocarpine 1%, 2%, and 4% drops 

Pilocarpine (Pilogel HS) 4% gel 

Timolol (Timoptic) 0.25% & 0.5% drops 

Timolol (Timoptic XE) 0.25% & 0.5% drops 

Anti-Infectives 

Bacitracin 500units/gm oint 

Blephamide susp & oint 

Ciprofloxacin (Ciloxin) 0.3% soln 

Erythromycin (Ilotycin) 5mg/gm oint 

Gatifloxacin (Zymar) 0.3% soln 

Gentamycin 0.3% soln & oint 

Maxitrol susp & oint 

Moxifloxacin (Vigamox) 0.5% soln 

Neosporin soln & oint 

Ofloxacin (Ocuflox) 0.3% soln 

Polysporin oint 

Polytrim soln 

Sulfacetamide 10% soln 

Tobradex soln 

Tobramycin (Tobrex) 0.3% soln 

Trifluridine (Viroptic) 1% soln 

Zylet susp 

Miscellaneous 

Atropine 1% soln & oint 

Cyclosporine (Restasis) 0.05% soln 

Fluorometholone (FML) 0.1% susp 

Fluorometholone acetate (Flarex) 0.1% susp 

Genteal soln 

Ketorolac (Acular) 0.5% soln 

Ketotifen (Zaditor) 0.025% soln 

Lacrilube/Tears Renewed/Akwa oint 

Loteprednol (Lotemax) 0.5% susp 

Nepafenac (Nevanac) 0.1% susp 

Olopatadine (Patanol) 0.1% soln 

Prednisolone Acetate (Pred Forte) 1% susp 

Prednisolone Acetate (Pred Mild) 0.12% susp 

Proparacaine (Alcaine) 0.5% soln 

Refresh Tears soln 

Refresh Liquigel soln 

Sodium Chloride 5% ointment & soln 

Tropicamide (Mydriacyl) 0.5% & 1% soln 

Visine A 

 

OSTEOPOROSIS 
Alendronate (Fosamax) 10mg tab (use for Paget’s only) 

Alendronate (Fosamax) 35 &70 mg tab 

Alendronate Plus D 70-2800 IU & 70-5600 IU tablet 

Calcium Carbonate (Oscal) 500mg tablet 

Calcium Carb w/ Vit D (Oscal D) 500mg/200I.U. 

Ibandronate (Boniva®)  150mg tablet 

Raloxifene (Evista) 60mg tablet 

OTIC AGENTS 
Acetic Acid/Hydrocortisone (Vosol HC) soln 

Auralgan soln 

Carbamide Peroxide (Debrox) 6.5% soln 

Ciprodex susp 

Cortisporin susp 

Domeboro soln 

Ofloxacin (Floxin) 0.3% soln 

RECTAL AGENTS 
Dibucaine 1% ointment 

Hydrocortisone (Anusol-HC) 25mg suppository 

Hydrocortisone (Cortifoam) 10% foam 

Hydrocortisone (Proctosol HC) 2.5% cream 

Tucks pads, 40pads/jar 

RESPIRATORY AGENTS 
Aerochamber with or without medium mask 

PO Products 

Albuterol 2mg/5ml syrup 

Montelukast (Singulair) 4 & 5 mg chewable tab; 

    10mg tablet; 4mg granule 

Terbutaline (Brethine) 5mg tablet 

Theophylline (Theo-Dur) 200 & 300 mg tablet;  

    80mg/15ml elixir 

Nasal Inhalants: 

Azelastine (Astelin) 

Fluticasone (Flonase) 

Mometasone (Nasonex) 

Sodium Chloride 0.65% spray & drops 

Oral Inhalants: 

Advair HFA 45/21, 115/21 & 230/21 mcg 

Advair Diskus 100/50, 250/50 & 500/50 mcg 

Albuterol (Ventolin) HFA metered dose inhaler 

Albuterol 0.5% inhalant solution, 20ml 

Albuterol 0.083% unit dose nebulizer soln 

Budesonide (Pulmicort) 0.25 & 0.5 mg respules     

Fluticasone (Flovent HFA) 44, 110 & 220 mcg/spray 

Fluticasone (Flovent) Diskus 50, 100 & 250mcg 

Ipratropium (Atrovent) MDI; 0.02% unit dose neb soln 

Ipratropium/Albuterol (Combivent) Inhaler 

Ipratropium/Albuterol (Duoneb) 0.5/3mg unit dose neb soln 

Levalbuterol (Xopenex) 0.31, 0.63 & 1.25 mg neb soln 

Levalbuterol HFA (Xopenex HFA) MDI 

Mometasone furoate (Asmanex) Twisthaler 110 & 220 mcg 

Salmeterol (Serevent) Diskus 50mcg 

Sodium Chloride 0.9% unit dose nebs, 30 X 3ml box 

Symbicort MDI 80/4.5 & 160/4.5 

Tiotropium (Spiriva) 18mcg inh capsule 

THYROID PREPARATIONS 
Liothyronine (Ctyomel) 5 & 25mcg tablet 

Potassium Iodide (SSKI) 1gm/ml soln 

Propylthiouracil 50mg tablet 

Synthroid 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125,  

    0.137, 0.15, 0.175 & 0.2 mg tablet 

Thyroid [T4 & T3] tablets (Armour Thyroid) 30 & 60 mg 

TOPICAL PREPARATIONS 
Anti-Infectives: 

Bacitracin ointment 

Clindamycin (Cleocin T) 1% gel & solution 

Clotrimazole (Lotrimin) 1% cream & solution 

Clotrimazole/Betamethasone (Lotrisone) cream 

Ketoconazole (Nizoral) 2% cream & shampoo 

Metronidazole 1% gel; 0.75% cream 

Mupirocin (Bactroban) 2% cream & ointment 

Nystatin (Mycostatin) 100,000U/gm cr, oint & pwdr 

Nystatin/Triamcinolone (Mycolog II) cream 

Silver Sulfadiazine 1% cream 

Tolnaftate (Tinactin) 1% soln 

Triple Antibiotic (Neosporin) ointment 

Steroids 

Betamethasone Valerate (Valisone) 0.1% lotn 

Clobetasol (Temovate) 0.05% cream & oint 

Desonide (Tridesilon) 0.05% cream & oint  

Flurandrenolide (Cordran) Tape 

Fluocinonide (Lidex) 0.05% cream, oint, gel & soln 

Hydrocortisone 0.5%, 1%, 2.5% cream; 1% lotn 

Hydrocortisone valerate (Westcort) 0.2% cream & oint 

Triamcinolone (Kenalog) 0.5%; 0.1% cream & oint 

Triamcinolone (Kenalog) spray 

Miscellaneous Topical Preparations: 

Ala-Seb T Shampoo 

Aluminum Chloride (Drysol) 20% soln 

Ammonium Lactate (Lac-Hydrin) 12% Lotion 

Aquaphor ointment 

Capsaicin (Trixaicin) 0.025% & 0.075% cream 

Dibucaine1% ointment 

Diclofenac (Voltaren) 1% gel 

Fluorouracil 1% & 5% cream 

Lidocaine 2% gel; 5% ointment 

Permethrin (Elimite) 5% cream 

Pimecrolimus (Elidel) 1% cream 

Podofilox (Condylox) 0.5% soln 

Rid Shampoo 

Salicylic Acid (Duofilm) 17% liquid 

Salicylic Acid (Mediplast) 40% plaster 

Selenium Sulfide 2.5% shampoo 

Vanicream 

White Petrolatum 

URINARY AGENTS 
Alfuzosin (Uroxatral) 10mg tab  

Bethanechol (Urecholine) 10 & 25mg tablet 

Dutasteride (Avodart) 0.5mg capsule 

Finasteride (Proscar) 5mg tablet 

Flavoxate (Urispas) 100 mg tablet 

Oxybutynin (Ditropan) 5mg tablet; 5mg/5ml soln; 

Oxybutynin (Ditropan XL) 5, 10 & 15 mg tablet 

Phenazopyridine (Pyridium) 100 & 200 mg tablet 

Solifanacin (Vesicare) 5 & 10 mg tablet 

Tamsulosin (Flomax) 0.4mg capsule 

Tolterodine SR (Detrol LA) 2 & 4 mg capsule 

VAGINAL PREPARATIONS 
Clindamycin 2% vaginal cream 

Clotrimazole (Mycelex-G) 1 % vaginal cream 

Metronidazole (Metrogel) 0.75% vaginal gel 

Miconazole (Monistat) 2% vaginal cream 

Terconazole (Terazol 7) vaginal cream 

VITAMINS 
Cyanocobalamin (B12) 1000mcg/ml inj, 1ml vial 

Cyanocobalamin (B12) 100 mcg tablet 

Ergocalciferol (Vitamin D) 50,000unit capsule 

Folic Acid 1mg tablet 

Metanx tablet 

Poly-Vi-Sol drops 

Poly-Vi-Sol w/ Iron drops 

Prenatal Vitamin (Per DoD Policy: For women age 45 and 

under only)  

Pyridoxine (Vitamin B6) 50mg tablet 

Thiamine (Vitamin B1) 50mg tablet 


